HOBART

NSO

MIXER

Catalogue of Replacement Parts
Catalogue de Pieces de
Rechange
Ersatzteilkatalog

AG-20017-A-8-83



HOBART Sommaire N50

Inhaltsverzeichnis

CONTENTS: Page:
BOWIl and AgQItatorS.....cooeuviiiecieeee e 19
ColUMN ANA BASE....eeiiiiieieee e e 3
Geraring, Planetary, TranSmiSSIiON.......cccccvvuiiieiiiiieeeeie e, 7
170 ) {0 16
3TV (o2 L 1 1 13

SOMMAIRE: Page:
Bolite de Vitesses, Mécanisme Planétaire, Transmission........ 7
BOIl €1 BaAllBUIS....ieiieeieeiee et eaas 19
COoloNNE B BASE.....ceieieee e 3
Dispositif de Commande...........ccooeeiviiiiiiiieeeec e 13
Y10 16

INHALT: Seite:
Getriebe, Planetengetriebe, Ubersetzung........ccccceeeevevecveeenennne. 7
KesSel, WErkZEUQE........ooiiiii e 19
1710 0 1 16
SAUIE UNA SOCKEI....cuiieiiei e 3
SChAtEIEINNEIT. ..o e 13



Column and base unit
H 0 B A R T Colonne et base N - 50

Saule und Sockel

PL-18696



Column and Base Unit
\ HOBARTI Colonnet et Base N5O

Saule und Sockel

K?y No. Part No. Part Name - Description Qty.
Réf. Piéces No. Nom de la Piéce Qté.
Pos.Nr. Teile-Nr. Teile - Benennung Stck.

thumb screw assy
1 16951-4 vis a oreilles, ensemble 1
Fligelschraube, komplett

attachment hub cap
2 242765-2 couvercle de prise d accessoires 1
Abdeckung der Ansatznabe

adjusting screw
3 9094 vis de réglage 1
Einstellschraube

set screw ( 5/16” X 18 x 1/2” ) headless, cup pt.

4 SC-46-59 vis de positionnement 1
Feststellschraube
dowel

5 11800-215 goupille 2
Stift

column and dowels, assy (incl. items No. 5)
6 271547 colonne et goupilles, ensemble (compr. réf. No. 5) 1
Saule und Stifte, komplett (inkl.teil Nr. 5)

cap screw ( 5/16” X 18 x 3/4” ) hexagon head
7 SC-62-63 vis H 4
Sechskantschraube

bowl lift bracket
8 271663 support - relevage du bol 1
Halterung - Kesselheber

machine screw, No 10-24 X 1/2" flat head
9 SC-13-48 VIS 2
Schraube

“V" - washer
10 103906-2 rondelle conique 1
konische Scheibe

washer
11 WS-3-23 rondelle 1
Scheibe

spring
12 271667 ressort 1
Feder

stop nut, 1/4” - 28, elastic

13 NS-31-23 écrou de blocage 1
Gegenmutter
screw-pivot

14 274614 vis a pivot 2

Gewindestift



Column and Base Unit
\ HOBARTI Colonnet et Base N50

Saule und Sockel

Key No. Part No. Part Name - Description Qty.
Réf. Piéces No. Nom de la Piéce Qté.
Pos.Nr. Teile-Nr. Teile - Benennung Stck.

Belleville washer
15 291263 rondelle Belleville 6
Belleville-Scheibe

bowl clamp, L.H.
16 291444-1 bride de bol, gauche 1
Kesselklemme, links

bowl clamp, R.H.
291444-2 bride de bol, droit 1
Kessellemme, rechts

latch-bowl spring
17 9083 loquet-ressort de bol 1
Lasche-Kesselfeder

machine screw, No 10-24 X 1/4”, round head
18 SC-7-72 Vis 2
Schraube

bowl retaining pin
19 271552 pointe d” ancrage du bol 2
Kesselfuhrungsstift

bowl support, assy (incl. items No.19)
20 271551 support du bol, ensemble (compr. réf. No.19) 1
Kesselhalterung, komplett (inkl. teil Nr.19)

base and foot support, assy
21 477061 base et support de pieds, ensemble 1
Sockel und FuBhalterung, komplett

rubber foot
22 271650 pied caoutchouc 4
Gummiful3

self tapping screw,No 8 X 3/8” phil. round head (B)
23 SD-8-43 vis auto-taraudese 4
Blechschraube

special screw, 5/16” - 18 X 3/4” pan head
24 240912 Vis spéciale 4
Spezialschraube

air screen
25 78815 filtre a air 1
Luftfilter

cotter pin, 3/32" X 1/2"

26 PC-3-32 goupille fendue 2
Splint
bowl lift rod

27 271665 tringle de levage du bol

Stange-Kesselheber



Column and Base Unit
\ HOBARTI Colonnet et Base N5O

Saule und Sockel

Key No. Part No. Part Name - Description Qty.
Réf. Piéces No. Nom de la Piéce Qté.
Pos.Nr. Teile-Nr. Teile - Benennung Stck.

bowl lift arm
28 241764 bras de levage du bol 1
Kesselhebearm

cord and plug, assy (115v/3)
29 117542-26 cable et prise, ensemble 1
AnschlulRkabel und Stecker, komplett
cord and plug, assy (220-230V/3)
117542-27 cable et prise, ensemble 1
AnschluBkabel und Stecker, komplett
cord and plug, assy (LE.C)
117542-28 cable et prise, ensemble 1
AnschluBkabel und Stecker, komplett
strain relief (used with )
30 FE-17-41 déchage de traction  (utilisé avec )115/220-230/3 1
Zugentlastung (verwendet bei )
strain relief (used with )
FE-19-43 déchage de traction (utilisé avec ) I.LE.C 1
Zugentlastung (verwendet bei )

roll pin, 3/16” dia.X 1" Ig.

31 RP-2-10 goupille 1
Stift
machine screw, 8-32 X 3/8’, oval head

32 SC-15-20 Vis 2
Schraube

bowl lift handle
33 437310 poignée de levage du bol 1
Handgriff-Kesselheber

wire connector
34 FE-6-17 connection de cable 2
Kabelanschluf3

machine screw, No 6-32 X 1/4” pan head
35 SC-18-50 vis 1
Schraube

lockwasher, No 6, ext. shakeproof

36 WL-10-22 rondelle Wz 1
Federring
end cover (used with)

37 120433-1 couvercle arriére (utilisé avec ) 115/220-230/3 1
Ruckverkleidung (verwendet bei )
end cover (used with)

120433-2 couvercle arriére (utilisé avec) ILE.C 1

Rickverkleidung (verwendet bei )



\ HOBART ' Gearing, planetary, transmission
Boite de vitesses, mécanisme planétaire, transmission N - 50

Getriebe, Planetengetriebe, Ubersetzung

PL-16938



Geraring, Planetary, Transmission
\ HOBART l Bolite de Vitesses, Mécanisme Planétaire, Transmission NSO

Getriebe, Planetengetriebe, Ubersetzung

Key No. Part No. Part Name - Description Qty.
Réf. Piéces No. Nom de la Piéce Qté.
Pos.Nr. Teile-Nr. Teile - Benennung Stek.

drip cup
1 21625-3 cuvette d égouttage 1
Olfangring

agitator shaft, assy (incl. item No. 3)
2 61473 arbre du batteur, ensemble  (compr. réf.No.3) 1
Ruhrwelle (inkl. teil Nr. 3)

groove pin, type D 1/4” X 5/8”
3 PG-6-11 goupille cylindrique 1
stift

washer
4 WS-7-21 rondelle 1
scheibe

spring
5 270718 ressort 1
feder

washer
6 WS-8-2 rondelle 1
scheibe

lower bearing - planetary
7 9038 palier inférieur 1
unteres lager

planetary and lower bearing assy
8 477123-2 plateau du planétaire, ensemble 1
planetengetriebe und untere lagereinheit, komplett

pinion (18 teeth)

9 5987 pignon (18 dents) 1
ritzel (18 Zéhne)
pin

10 240018-1 goupille 1
stift

upper bearing - planetary
11 7595 palier supérieur 1
oberes lager

machine screw No 10-24 X 5/8”" round head

12 SC-9-25 Vis 4
schrabe
gear (59 teeth )

13 5428 couronne dentée intérieur (59 dents) 1
zahnkranz innengezahnt (59 Zzéahne)



Geraring, Planetary, Transmission
\ HOBART l Bolite de Vitesses, Mécanisme Planétaire, Transmission NSO

Getriebe, Planetengetriebe, Ubersetzung

Key No. Part No. Part Name - Description Qty.
Réf. Piéces No. Nom de la Piéce Qté.
Pos.Nr. Teile-Nr. Teile - Benennung Stck.

transmission case and bearing, assy
14 290257 carter de transmission et de paliers, ensemble 1
Ubersetzungs und lagergehause, komplett

transmission case and bearing, assy
61064 carter de transmission et de paliers, ensemble 1
Ubersetzungs und lagergehause, komplett

cap washer
15 4378-E capuchon 1
kappe

taper pin-No 1 X 1" Ig.
16 PT-3-29 Goupille 1
stift

bearing retaining screw
17 7602 vis de palier 1
lagerhalterungsschraube

washer .010” thk. AR
18 124945 rondelle SD
scheibe NB
washer 1/32” thk. AR
19 124946 rondelle SD
scheibe NB
washer 1/16” thk. AR
20 124947 rondelle SD
scheibe NB

bearing - planetary shaft
21 9039 palier d’ axe planétaire 1
planetenwelle

machine screw no. 12-24 x 2 3/4” round head

22 SC-8-58 vis 7
schraube
washer

23 WS-2-30 rondelle 7
scheibe

planetart shaft
24 9040 axe planétaire 1
planetenwelle

zerol bevel gear (23 teeth)
25 20661-2 roue dentée conique ( 23 dents) 1
kegeirad (23 Zéhne)

taper pin - No. 2 x 1" Ig.
26 PT-3-40 goupille 1
stift 9



Geraring, Planetary, Transmission
\ HOBART l Bolite de Vitesses, Mécanisme Planétaire, Transmission NSO

Getriebe, Planetengetriebe, Ubersetzung

Key No. Part No. Part Name - Description Qty.
Réf. Piéces No. Nom de la Piéce Qté.
Pos.Nr. Teile-Nr. Teile - Benennung Stck.

key-upper transmission shaft
27 12430-23 clavette 1
keil

set screw 1/4” x 20 x 1/4” hdls. cup pt.
28 SC-46-27 vis de reglage 2
einstellschraube

shaft - lower transmission
29 9043 axe inférieur de la transmission 1
untere achse - Ubersetzung

transmission gear, assy ( 15+ 31 teeth )
30 9047 pignon double ( 15+ 31 dents) 2
doppelritzel (15+ 31 z&hne)

full nut 3/8” - 16 hex fin
31 NS-13-22 écrou H 1
sechskantmutter

washer
32 6021-E rondelle 1
scheibe

excentric shaft
33 9088 arbre excentrique 1
exzentrische welle

flange ring + hub, assy
34 17864 support et moyeu, ensemble 1
flanschring + nabe, komplett

machine screw , No. 8 - 32 x 1/2” flat head

35 SC-13-29 vis 6
schraube
washer

36 WS-3-7 rondelle 1
scheibe

machine screw No. 12-24x 3/4” round head
37 SC-8-51 Vis 1
schraube

stop - tumbler yoke
38 9090 arrét-plaque d’interrupteur 1
anschlag-schalterbigel

machine screw No. 8 -32x 3/8", flat head
39 SC-13-26 vis 1
schraube

spring-tumbler yoke
40 10973 ressort-plaquue d’interrupteur 1
feder-schalterbtgel 10



Geraring, Planetary, Transmission
\ HOBART l Bolite de Vitesses, Mécanisme Planétaire, Transmission NSO

Getriebe, Planetengetriebe, Ubersetzung

Key No. Part No. Part Name - Description Qty.
Ref. Piéces No. Nom de la Piéce Qté.
Pos.Nr. Teile-Nr. Teile - Benennung Stck.

retaining washer
41 9042 circlips 1
sicherungsscheibe

machine screw No. 10 - 24x 1/2", flat head
42 SC-13-48 vis 1
schraube

gear - main drive (49 teeth ) 60Hz
43 9392 roue dentée - entrainement principal ( 49 dents ) 60Hz 1
zahnrad - hauptantrieb (49 zdhne ) 60Hz

gear - main drive (47 teeth ) 50Hz
16758 roue dentée - entrainement principal ( 47 dents ) 50Hz 1
zahnrad - hauptantrieb (47 z&hne ) 50Hz

baffle plate
44 16747 plaque d’ appui 1
anschlagplatte

pin
45 16777 goupille 1
stift

pinion (15 teeth ) - motor 60Hz
46 9421 pignon ( 15 dents ) - moteur 60Hz 1
ritzel (15 z&hne) - motor 60Hz

pinion (17 teeth ) - motor 50Hz
16759 pignon ( 17 dents ) - moteur 50Hz 1
ritzel (17 z&hne) - motor 50Hz

pinion retaining screw
47 5247-2 vis d’ arrét du pignon 1
festellschraube - ritzel

washer
48 WS-8-4 rondelle 1
scheibe

retaining ring

49 RR-4-25 jonc 1
sprengring
washer

50 WS-8-2 rondelle 1
scheibe

tumbler shaft
51 9052 arbre - changement de vitesses 1
achse - schaltung

cotter pin 3/32" x 1”
52 PC-E-2-9 goupille fendue 1
splint 11



Geraring, Planetary, Transmission
\ HOBART l Bolite de Vitesses, Mécanisme Planétaire, Transmission NSO

Getriebe, Planetengetriebe, Ubersetzung

Key No. Part No. Part Name - Description Qty.
Réf. Piéces No. Nom de la Piéce Qté.
Pos.Nr. Teile-Nr. Teile - Benennung Stck.

shifter sleeve
53 9050 manchon - commande 1
hiilse - schalter

shifter sleeve retainer
54 9051 support du manvhon 1
hilsenhalterung

gear (31 teeth ) - transmission

55 9048 commande (31 dents) - transmission 1
zahnrad (31 z&éhne) - Ubersetzung
key

56 12430-22 clavette 1
keil

tumbler yoke+shifter pin, assy
57 107342 bride et levier de commande, ensemble 1
schalterbuel und stift, komplett

upper transmission shaft
58 115148 arbre de transmission supérieure 1
obere Ubersetzungswelle

dowel

59 11800-187 goupille 1
stift
zerol bevel gear (23 teeth )

60 104040-2 roue dentée conique (23 dents) 1
kegelrad (23 zadhne)
washer (0.008” THK.) AR

61 WS-12-12 rondelle SB
scheibe NB
washer ( 1/64” THK. ) AR

62 WS-12-13 rondelle SB
scheibe NB
washer (1/31" THK.) AR

63 WS-12-14 rondelle SB
scheibe NB
tumbler yoke+gear assy (incl. items No. 30, 50-57 )

74676 ensemble de transmission 1

schalterbiigel+getriebeeinheit, komplett
planetary,gear,shaft+bearing assy (incl. items No 2-11, 15, 17)

274602 planétaire, arbre+palier, ensemble 1
planetengetriebe, rihrwelle+lagereinheit, komplett

12



Switch unit
H O B A R T Dis;ositif de commande N - 50

Schaltereinheit

PL-18695

13


Jason West
87711-201-2 bowl switch      87714-51-1 miniture relay     477917 on/off switch


\ HOBART’

Switch unit

Dispositif de commande

Schaltereinheit

N50

Key No.
Réf.
Pos.Nr.

A

Part No.
Piéces No.
Teile-Nr.

290196-1

77401

290196-2

SC-28-15

SC-18-10

291984-1

9057

9056

291984-1

290591

9091

WL-3-28

9062

11800-19

Part Name - Description
Nom de la Piéce
Teile - Benennung

shifter handle

knob (ML 19727 only )
boule (slt ML 19727)
kugelknopf (nur ML 19727)

shifter handle assy (incl. item No. 2) (ML 19727 only)
sélecteur de vitesses , ensemble
geschwindigkeitswahlschalter , komplett

machine screw No. 4 - 36 x 3/8” round head

Vis
schraube

machine screw No. 10 - 24x 1/2", flat head

vis
schraube

control box plate , assy
couvercle, ensemble
abdeckung, komplett

interlock plunger
vrrouillage coulissant
schieberiegel

guide disc
rondelle guidant
fuhrungsscheibe

switch assy
interrupteur ensemble
schalter , komplett

insulating plate
plaque isolate
isolierungsscheibe

cam plate retaining screw
vis
schraube

lock washer No. 12 light
rondelle WZ
federring

cam plate
plaque a cames
nockenscheibe

dowel
goupille
stift

(ML 18537 only)
sélecteur de vitesses ( slt ML 18537)
geschwindigkeitswahlschalter (nur ML 18537)

Qty.
Qté.
Stck.

14



Switch unit
\ HOBART’ Dispositif de commande NSO

Schaltereinheit

Key No. Part No. Part Name - Description Qty.
Réf. Piéces No. Nom de la Piéce Qté.
Pos.Nr. Teile-Nr. Teile - Benennung Stck.

shifter fork

15 10335 fourchette 1
schaltgabel
spring

16 7433-E ressort 1
feder

cotter pin 7/64” x 1"
17 PC-3-50 goupille fendue 1
splint

interlock disc
18 9059 disque de verrouillage 1
riegelscheibe

washer (ML 19727 only )
19 WS-4-47 rondelle (slt. ML 19727) 1
scheibe (nur ML 19727)

15



\HOBART/ otour N-50

Motor
5 6 7 8
Tl leledldnd \ el elodnd
1000000090D0 | |
e T /
A

PL-16924

16



\ HOBART’

Motor
Moteur
Motor

N50

Key No.
Réf.
Pos.Nr.

Part No.

Piéces No.

Teile-Nr.

Part Name - Description
Nom de la Piéce
Teile - Benennung

89870

69563

22216-2

23383-14

23383-18

NS-9-12

65477-8-1

65477-8-2

65477-28-1

65477-28-2

22275-149

22275-148

290659

bearing bracket (incl. items No. 14,15)

support du palier
lagerhalterung

insulator - back plate
isolant - plague arriére
isolierung - rickplatte

stud
tigefiletée
gewindebolzen

sleeve (electrical leads protection - 60Hz )

gaine ( protection - 60Hz )
hiulse (elektrokabel - 60Hz )

sleeve ( electrical leads protection - 50Hz )

gaine ( protection - 50Hz )
hiulse (elektrokabel - 50Hz)

machine nut, No. 8 -32, hexagon
écrou H
sechskantmutter

stator, assy

stator, ensemble (115.60.1)

stator, komplett

stator, assy

stator, ensemble (230.60.1)

stator, komplett

stator, assy

stator, ensemble (115.50.1)

stator, komplett

stator, assy

stator, ensemble (220.50.1)

stator, komplett

rotor, assy 60Hz
rotor, ensemble 60Hz
rotor, komplett 60Hz

rotor, assy 50Hz
rotor, ensemble 50Hz
rotor, komplett 50Hz

bearing - sleeve
palier
lager

17



\HOBART] voteur N50

Motor
Key No. Part No. Part Name - Description Qty.
Reéf. Pieces No. Nom de la Piéce Qté.
Pos.Nr. Teile-Nr. Teile - Benennung Stck.
waher
9 WS-7-21 rondelle 2
scheibe
waher AR
10 WS-7-19 rondelle SB
scheibe NB

field ring, assy (incl. item No. 8) (ML 18537 only )
11 275009 tore, ensemble (compr. ref. No 8) (slt ML 18537) 1
statorgehause, komplett (inkl. teil Nr 8) (nurML 18537)

field ring, assy (incl. item No. 8 ) (ML 19727 only)
278367 tore, ensemble (compr. ref. No 8) (slt ML 19727) 1
statorgehduse, komplett (inkl. teil Nr 8) (nurML 19727)

machine screw, No 6 - 32 x 1/4” round head
12 SC-7-20 Vis 2
schraube

starting switch ( stationary part)
13 66085 contact - mise en marche ( partie fixe) 1
startschalter ( fester teil )

wicking - 1/4" dia. x 1" Ig. AR
14 511813 graisseur a méche SB
schmierring NB
sleeve - motor wire (not shown)
113031-5 gaine - cable moteur (non représentée) 1
schutzhulle - motorkabel (nicht abgebildet )

18



Bowl and agitators
HOBART Bol et battegurs N - 50

Kessel und Rilhrwerkzeuge

PL-16906

19



\ HOBART’

Bowl and Agitators
Bol et Batteurs

Kessel und Ruhrwerkzeuge

N50

Key No.
Réf.
Pos.Nr.

Part No.

Piéces No.

Teile-Nr.

240405

315966

295580

295578

295579

Part Name - Description
Nom de la Piéce
Teile - Benennung

bowl 5qt. (s.st.)
bol, 5 litres (inox)
kessel, 5 liter (A2)
“E” dough arm

crochet “E”

knethaken “E”

“D” wire whip
fouet “D”
drahtbesen “D”

“B” flat beater (aluminium)
batteur plat”B” (aluminium )
flachteigschlager “B” (‘aluminium)

“B” flat beater (s.st.)
batteur plat”B” (inox)
flachteigschlager “B” (A 2)

Qty.
Qté.
Stck.

20



As continued product improvement is a policy of HOBART, specifications are subject to change without notice.

Ce catalogue n'est pas contractuel. La Compagnie HOBART se réserve le droit, et sans préavis, d’apporter toutes
modifications ou améliorations a ses matériels.

Die Firma HOBART behalt sich das Recht vor, an allen ihren Produkten technische Anderungen und Verbesserungen ohne
Anklndigung vorzunehmen.

Printed in Germany

21



16 15 14 13 12 11 10 9 8 7 6 5 4 3 2 1

® ADD | © remove ® was
LTR REVISIONS ZONE DATE CN NO.
B |RELEASED FOR PRODUCT ION ---19-11-98 1102539
c1|® NOTE 7. 1A16
0F-033779 C @ [c2|® 479060 177 | 8-6-99 1102867
478317-3 (1) D1 sc-00-ee 109 10-1-99 [ 1102939
SC-018-51 (2) [ET[D VIEW cc 56
WS-029-24 (2) E2 [ 478317-3 (1) & SC-025-18 (2)__[sh.Al
WL-003-03 (2) E3 () SC-09-65,WL-03-12 & 812449 [G11
NS-009-02 (2) [E4]J® WS-003-23 2ES
[E5)(® SC-66-02 F 14
[E6|(» SC-66-06 07| 11-1-99 | 1102925
[F1|® 477883 2C9
\ F2 687714-51-1,NS 09-07 & WL 03-09 | 2C9
\ F3®512987 2E6] 1-21-00 1103034
812449 [ G [® 477919 1F14] 6-13-00 |3100100
2 PLCS [ H [® MINERAL OIL MSI 543004. [1A16] 10-2-00 | 3100167
J1}O 120338-10 1814
@ J2 O NOTE 7 1A16] 1-18-01 | 3100245
K [® 439925 (4 PLCS) 1B11] 5-29-01 3100319
stfagg?;gf’ L |® 271542-3 1C13| 8-20-01 | 0131136
4 PLCS M1 [®) 290196-2 1F7
M2 | ®©)11800-19 ENDS OF PIN TO BE PEENED|1F5
AFTER ASSEMBLING IN SHAFT 8-31-01 3100366
C N |® 477917,477916 2E8 10-9-01 3100381
@ 12430-23 B) |© sume 18 | 02-05-02 | 3100422
478317-2 (1) 9040
SC-018-15 (2) WL-19-79
WS-029-24 (2) B_B WS—-08-04 (2 PLCS)
WL-003-03 (2) VIEW 11800-187 9091 (2 PLCS) RP-005-03
NS-009-02 (2)
RR-04-25 104040-2 A\ 7433-1
WS-04-47 10335
B A us-12-12 A
/ WS-12-13 PC-06-34— 9062—
e 7 A SE— WS-12-14 I
) — 290196-3— -4 ~ 115148
(©) 16747 — | / K @ ' //://4—' SO\ (REF)
16777 VA AN 479060-2 €2 , n = 74676 /2
| 5247-2 - === = = " T~ 479059 - SX 2nd SPEED
E N\
! SC-124-01 [ ~ \\\ POSITION
WL-14-03 \\ ’ \ A\ @ 1)
(2 REQ’'D) \ a8 = = N Ry B\ /
+ 9059 7 Z X )
NS-11-07 _ ' = 522748 - N W
(2 REQ’D) PN 3. B (20 0Z.) - i 7 N\¢ 4
A HOB 2 N N L N Nt
yava ¥ \ 20661-2 \ Q 7 N W \
SC-15-22 3 p TN PT-03-40 PN . Y2
(2 PLCS) / > Z 775N DR 124945 A XE A\ S N
SC-13-48 \ NI AN N g 12a0e0 NN |_£
A\YaEl (Ca] g 17864 SSSa
| 9042 ——— I “ A'\ N\ A 9043 A S 9090
_ \ NNEEN | SC-60-07
| 11800-215 = 1 ko WS-03-07
(2 PLCS) I . | 5428 Foy
F = - SC-09-25 I 1st & 3rd
é,q (4 PLCS) SPEED
k) =y, e N 21625-3 o136 POSITION
[ . J 10973
7 ] — T 274602 9094
SCc-37-75 522748 SC-46-59
Symbo !l 139 (3 PLCS) 0 20a460
not found in —_—————— = ———~————
toble 20 PC-06-33 *Z ] \ 478114 (PERMATEX #2)
241764——— i I C) —————PT-03-29
RP-02-10——| | SC-124-12
| /
271665—///——/ — SC-53-02 @
[ | (2 PLCS)
437161—/_;//,-(-1} | 37877
— I 3 S izzufl 4
PC-06-33 —TonE i
271663 I r I
271662 | |
WS-03-23 ; Iﬁ /
271667 V(I APPLY MS| #508462 (PERMATEX #2),
NS-48-25 f s THESE SURFACES TO BE COVERED
{ L COMPLETELY ALL AROUND.
/ N
I N
/I N
> I v
/ v
;| v
7o v 7z I’_L'_I—Z
271542-2 7o \ N
@ AN \ (2 REQ'D)
(Ll
— T == s 501687 (LIGHT COAT ON 78575-2 /\
R UL B R, [ | R R s 7 soes) /A\ SCALE: 6/1
CORD & STRAIN RELIEF." ; / _________________ . '
]
| )
| o A
' —
3
SC 100-12 T4 'Pics)
(4 PLCS)
78815 SD-08-43
(4 PLCS) ReF | . FM ANY VENDOR SUPPLYING PARTS UNDER THIS DRAWING AGREES NOT TO REVISE
ANY PHYSICAL, DIMENSIONAL, MATERIAL OR PERFORMANCE CHARACTERISTICS
A ML-104670 -GK (FOR N-50 CE MOTOR) DRAWING STATUS SABLES UNLESS AUTHOR(ZED. 1N WRITING BY_1TW FO0D EQUIPMENT GROUB. .~
A 522741 SEALANT STATUS. THIS DOCUMENT CONTAINS PROPRIETARY AND CONF IDENTIAL DATA OF |TW FOOD
PICTORIAL SUB-ASSEMBLY FILL HOLE COMPLETELY SUPERSEDED BY VAY GE'WADE W1 THOUT WRITTEN PERMISSION-OF |TH FOODEQUIPVENT GROUP
A SEE TAG & LABEL DRAWING: 124637 (50 Hz US/EXPORT). I'TW Food Equipment Group
TOLERANCES NOT SPECIF IED: [FRE
PERMATEX NOTE _XXX DECIMALS (EXCEPT HOLES): ¢ 030 |MAIN_ASSEMBLY
PUNCHED HOLE TOLERANCES: £.005 CHAMFERS ‘N-20 CE MIXER /0N USER FILE N
DESIGNATED
A FOR LEADWIRE PART NUMBERS & CONNECTIONS REFER TO DRAWING 478116. DRILL HOLE ToLeRmvces | Bt Ko [T pATERTAC pro- s
-125 TO (249 DIA. +.004-.002 ——poes S0 o FITS sveeT: &SN
@ COAT INDICATED BARE METAL AREAS WITH A LIGHT COAT OF ANTI-SEIZE ;250 10 624 DIA. +.005-.002 oLes: L — -
COMPOUND (MS1-548536 OR 548537) FOR RUST PREVENTION DURING SHIPMENT. : : i 7. NENNINGER IE7—15—98 1/1
@ STOCK S|1ZES-STANDARD COMMERCIAL TOLERANCES APPLY [CHKBY DATE DEV DWG
@ ALL DIMENSIONS IN INCHES UNLESS OTHERWISE SPECIFIED K MULDER QIZBE_DZ“IQJ”?S sz.
DO NOT SCALE DRAWING | REPORT ERRORS IMMEDIATELY _ H°’1
ENGR: ELEC MAT L PACK PROD E OO 478559 2 P

16 15 14 13 12 11 10 9 8 7 6 S 4 3 2 1




16 15 14 13 12 11 10 9 8 7 6 5 4 3 2 1
® ADD | © remove ® was
lst SPEED POSITION 2nd SPEED POSITION (AS SHOWN) = Tt TR —
——| SEE_SHEET # 1 ——-
291444-1 (L.H.) \ \ \ N\ s / / 3rd SPEED POSITION (IN PHANTOM)
291444-2 (R.H.) N
274614 \ — N -
522815 \ ’ y
(2 PLCS) == =] z
E ;: i“___—__—__‘i“ HH
291263 ZZ SESSSSW
(6 REQ'D) AN rL == [
STACK AS SHOWN N i_ : Vo \
=< 75‘?—'% 115148
N o — b N
= = 9047 /\
16759 (50 Hz) F
/ ST 7« Vo
_ S _ \
IS & @:__ v 72
SECTION D-D SECT ION E‘E 9088 €= %, >—SC-46-27
(SCALE: 2:1) [\ N\ = Vo (2 PLCS)
N _ TN
7 NI | a1
16758 (50 Hz)— N N /
\\; —g—
\ YL
SO SO SN SN NNSNAANSSSSSNNNNNNNA F
G SC-20-29 —NS-13-22
(6 PLCS)
_ SECTION A-A 6021
S — 16951-4
515168 (SEE SHEET #1)
(LIGHT COAT) NOTE :
TUMBLER YOKE (74676) PIVOTS ABOUT SHIFTER SLEEVE (9050)
TO DISENGAGE GEARS AND PERMITS GEARS ON TUMBLER YOKE TO
SLIDE ON UPPER TRANSMISSION SHAFT (115148) TO DIFFERENT SPEEDS.
123109 (6 PLCS)
120388 (SWITCH ASSY) @
477916 (INSULATOR)
- 479528-1(SWITCH BOOT)
G 437310
477918 (PLATE ASSY)
f ) )
H S SC-18-13
512987
C— =t = H—) 3 @
—C—= L = | = _FEL:\)) \ . \ !
e — H— i 3 o —— —
= N i o > i
1 [T Sy (17 N 1 WL-03-14
— . T T -
S N I B ==t I 1| A == N /A 3.1725 3 S ;
[ .= o L L ] +.0075 ]
x x TOP OF PIN
/_J —> TO BOWL SUPT. . bt
[
| ¢ I [
L) 0] o0 G=G I
D | T H D sBER f = | |
— £ —-ﬁ__ L4 — 1 |
) ik E
L [
[
271551 A [
3 N
[
X 873866 [
3 [
[
[
/ [
€2 o
I
[
[
40
1 II ]
—————————— - !
[ | I
[ [
A A
+or- -t
S S |
| I ! | | !
| | G ) X 7
[ [
- — ——477884
477879
I /_
I |
\
rer S fM™ ANY PEVSICAL T DIVENSIONAL . WATERIAL  OR PEREORMANGE CHARACTERIST |08
é { DRAWING STATUS SO TARIS AT APPROUAL B 1IN0, ERUITMENT SHOLE 97 (ENDOR'S
1 \ STATUS THIS DOCUMENT CONTAINS PROPRIETARY AND CONF IDENTIAL DATA OF |TW FOOD
SUPERSEDED BY_ PYORLETR.D sl Sncion (5 1 il e
< ITW Food Equipment Group
J TOLERANCES NOT SPECIF 1ED: e
q \ _XXX DECIMALS (EXCEPT HOLES): ¢ 030 |MAIN_ASSEMBLY —
& m—' ——— PUNCHED ROLE TOLERANCES +.005 [ AMEERS [N-50" CE MIXER
v T D510 954 Do a.003-.001 |.020/040x80° /50" v 4l
.125 TO .249 DIA. +.004-.002 - SUPSD DH FINISH SHeET: &SN
477880 s = e
- i i o T.NENNINGER [08-03-98 1/1
SECTION H H STOCK SIZES-STANDARD COMMERCIAL TOLERANCES APPLY [FBY DATE DEV oW
ALL DIMENSIONS IN INCHES UNLESS OTHERWISE SPECIFIED P L TR
DO NOT SCALE DRAWING | REPORT ERRORS IMMEDIATELY E O O 4 7 8 5 5 9 P
ENGR: ELEC MAT L PACK PROD 2
16 15 14 13 12 11 10 9 8 7 6 5 4 3 2 1




	TITLE
	CONTENTS
	Column & Base Unit
	Gearing, Planetary, Transmission
	Switch Unit
	Motor
	Bowl & Agitators

	SOMMAIRE
	Colonne et Base
	BoÌte de Vitesses, Mécanisme Planétaire, Transmission
	Dispositif de Commande
	Moteur
	Bol et Batteurs

	INHALT
	Säule und Sockel
	Getriebe, Planetengetriebe, Übersetzung
	Schaltereinheit
	Motor
	Kessel und Rührwerkzeuge


	3: 3
	7: 7
	13: 13
	19: 19
	21: 21
	16: 16
	AG-20017-A-8-83: AG-20017-A-8-83
	214: 
	300: 
	243: 


